
 

 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  
    

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0026336 
Discharge Class (CL): 05 DEC Number: 9-2911-00056/00004 
Toxic Class (TX): T  Effective Date (EDP): EDP 
Major-Sub Drainage Basin: 01 - 01 Expiration Date (ExDP): ExDP 
Water Index Number: O-158 Item No.: 837-1 

Modification Dates (EDPM):  
Compact Area: IJC 

 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

 
PERMITTEE NAME AND ADDRESS 

Name: Niagara Falls Water Board Attention: 
 

Director of Technology and 
[...]
Anti-backsliding ....................................................................................................................... 19 

Antidegradation ....................................................................................................................... 19 

Discharge Notification Act Requirements ................................................................................ 19 

Requirements for Combined Sewer Overflows (CSOs) Appendix Link ................................... 20 

Stormwater Pollution Prevention Requirements ...................................................................... 20 

Mercury ................................................................................................................................... 21 

Polychlorinated biphenyls (PCBs) ........................................................................................... 21 

Pollutant Minimization Program (PMP) ................................................................................... 21 

Industrial Pretreatment Program ............................................................................................. 22 

Emerging Contaminant Short-Term Monitoring Program ........................................................ 22 

Biennial Pollutant Scan ........................................................................................................... 23 

Schedule(s) of Submittals ....................................................................................................... 23 

Existing Effluent Quality .......................................................................................................... 23 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ......................................................... 24 

POLLUTANT SUMMARY TABLE ............................................................................................... 24 

Outfall 001 ............................................................................................................................... 24 

Appendix: Regulatory and Technical Basis of Permit Authorizations ......................................... 45 

Regulatory References ............................................................................................................ 45 

Outfall and Receiving Water Information ................................................................................. 45 



  
Permittee: Niagara Falls Water Board  Date: December 19, 2024   
Facility: Niagara Falls WWTP  Permit Writer: Danyel King 
SPDES Number: NY0026336       Discharge Class: 05 Municipal     
Full Technical Review    NPDES Class: USEPA Major 
  

PAGE 3 OF 51 
 
  

Interstate Water Pollution Control Agencies ............................................................................ 46 

Existing Effluent Quality .......................................................................................................... 46 

Permit Requirements ............................................................................................................... 46 

 

  



  
Permittee: Niagara Falls Water Board  Date: December 19, 2024   
Facility: Niagara Falls WWTP  Permit Writer: Danyel King 
SPDES Number: NY0026336       Discharge Class: 05 Municipal     
Full Technical Review    NPDES Class: USEPA Major 
  

PAGE 4 OF 51 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal has been drafted 
for the Niagara Falls WWTP. The following is a summary of the proposed changes. The details 
of these proposed changes are specified below and in the draft permit: 
 
1. New effluent limitations for Biochemical Oxygen Demand (BOD5). 
2. New effluent limitations for Settleable Solids. 
3. New effluent limitation for Total Sulfides. 
4. New monitoring requirements for Apparent Color. 
5. Modified effluent limitations for Total Phenolics. 
6. Modified effluent limitations for Mercury. 
7. New effluent limitation for Dieldrin. 
8. Removed monitoring requirements for Enterococci. 
9. New effluent limitation for Total Cyanide. 
10. New effluent limitation for Total Dissolved Solids. 
11. New WET Testing action levels and limits. 
12. Updated Compliance Level for Polychlorinated biphenyls (PCBs). 
13. New monitoring for Emerging Contaminants. 
14. Revised sampling frequencies for all parameters.  
 
This factsheet summarizes the information used to determine the effluent limitations1 and 
other conditions contained in the permit. General background information about the 
regulatory bases for the effluent limitations and other conditions contained in this draft 
permit are in the Appendix linked throughout this factsheet. 

Administrative History 
The following provides a brief administrative history of activities that have occurred since the 
effective SPDES permit was issued.  
 
11/1/2013  The SPDES permit became effective with a five-year term. The effective SPDES 

permit has an expiration date of 10/31/2018. The effective SPDES permit, along 
with all subsequent modifications as listed below, have formed the starting point 
for this Permit Modification and Renewal pursuant to 6 NYCRR 621.11, 
621.13(a)(6), 750-1.16, and 750-1.18(b)(1) and (7). 

 
12/1/2013  The effective SPDES permit was modified to include a mercury effluent limitation 

of 50 ng/L in accordance with TOGS 1.3.10. 
 
4/20/2015 The Department and the Niagara Falls Water Board (NFWB) executed an Order 

on Consent (R9-20141028-80) to resolve exceedances of the permitted effluent 
limitations for mercury from June 2012 to October 2014. R9-20141028-80 also 
provided interim mercury effluent limitations, which expired on 12/31/2017.  

 
7/29/2017 The WWTP had a major malfunction, which resulted in an inky black discharge to 

the Niagara River. The discharge caused a visible contrast in the waterbody in 
contravention of the State’s narrative water quality standards. The event resulted 
in negative international media coverage. Consequently, R9-20141028-80 was 
then modified to resolve the violations and include corrective actions. 

 
1 “limit” is used interchangeably with “limitation” in the tables of the factsheet  



  
Permittee: Niagara Falls Water Board  Date: December 19, 2024   
Facility: Niagara Falls WWTP  Permit Writer: Danyel King 
SPDES Number: NY0026336       Discharge Class: 05 Municipal     
Full Technical Review    NPDES Class: USEPA Major 
  

PAGE 5 OF 51 
 
  

 
12/18/2017 The Department and the NFWB executed an Order on Consent (R9-20170906-

129) to complete various operations and maintenance related improvements to the 
WWTP and combined sewer system.  

 
3/23/2018 The NFWB submitted a permittee-initiated modification request to continue the 

interim effluent limitations, in the effective SPDES permit, for four benzene 
hexachloride (BHC) isomers beyond the permit term (i.e. 10/31/2018).  

 
4/17/2018 The NFWB submitted at timely and sufficient application for renewal.   
 
10/29/2018  The effective SPDES permit was modified to continue interim effluent limitations 

for three BHC isomers based on 1) existing effluent quality and 2) improvements 
in BHC concentrations. The Schedule of Compliance was modified to require 
compliance with final effluent limitations for those three BHC isomers by 
10/29/2021.  The effective SPDES permit was also modified to remove the interim 
effluent limitation for one isomer, β-BHC, because the final effluent limitation was 
already met.  

 
11/01/2018 The effective SPDES permit was administratively extended pursuant to SAPA2.  
 
11/20/2018 The Department and the NFWB executed a modified Order on Consent (R9-

20170906-129) to extend compliance dates for various operations and 
maintenance related improvements to the WWTP and combined sewer system.  

 
1/10/2019  The Department sent a Request for Information (RFI) pursuant to the 

Environmental Benefit Permitting Strategy3 (EBPS) to modify and renew the 
effective SPDES permit.  

 
7/19/2019  On 4/17/2019, the Department received a NY-2A permit application from the 

NFWB. On 3/14/2019, the Department received a completed Mixing Zone Analysis 
form. On 6/27/19, the Department received sampling information and three priority 
pollutant scans. On 7/19/2019, the Department received a certification of No 
Exposure.   

 
3/19/2021 The Department and the NFWB met to discuss the draft SPDES permit including 

proposed effluent limitations and the mixing zone analysis.  
 
3/25/2021 The Department requested additional sampling for specific parameters including 

BOD5, Chloroform, Cis-1,2-Dichloroethene, Tetrachloroethene, Vinyl Chloride, 
Aldrin, Total Cyanide, Total Dissolved Solids, and Ammonia (as N) to confirm 
effluent characterization for permit development. 

 
4/7/2021 The NFWB submitted a sampling plan for Department approval.  
 
4/27/2021 The Department provided comments to the NFWB on the submitted sampling plan.  
 

 
2 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 
3 6 NYCRR 750-1.19 and TOGS 1.2.2. 



  
Permittee: Niagara Falls Water Board  Date: December 19, 2024   
Facility: Niagara Falls WWTP  Permit Writer: Danyel King 
SPDES Number: NY0026336       Discharge Class: 05 Municipal     
Full Technical Review    NPDES Class: USEPA Major 
  

PAGE 6 OF 51 
 
  

4/28/2021 The NFWB sufficiently responded to Department comments. The Department 
notified the NFWB that the sampling plan was acceptable. 

 
8/27/2021 The NFWB submitted additional sampling in response to the 3/25/2021 sampling 

request and provided feedback on the draft permit. 
 
5/20/2024 The NFWB and the Department executed Consent Order File No. 23-05 R9-

202330411-13. 

Facility Information 
Background 
This is a municipal facility that receives flow contributions from domestic and industrial users, 
including process waste streams from industrial users. Effluent consists of treated sanitary 
wastewater, industrial wastewater, and stormwater.  

The collection system includes about 300 miles of both separate and combined sewers owned by 
the City of Niagara Falls and the Town of Niagara Falls (NYS900023). Approximately two-thirds 
of the collection system includes combined sewers. For more information on the collection 
system, please see the Outfall Information section of this permit.  

The Niagara Falls Wastewater Treatment Plant (WWTP) is a physical-chemical facility. The 
WWTP was constructed in 1977 to provide primary treatment for a design flow of 48 million gallons 
per day (MGD). Since then, the WWTP has maintained the same treatment processes but has 
performed some optimization to provide improved solids removal. This WWTP utilizes granular 
activated carbon beds to treat an average flow of 28 MGD of wastewater, of which approximately 
3 MGD is from significant industrial users. There are five primary sedimentation basins at the 
WWTP; four are used for influent wastewater treatment and the fifth basin (Sedimentation No. 5) 
is used to treat carbon filter backwash.  



  
Permittee: Niagara Falls Water Board  Date: December 19, 2024   
Facility: Niagara Falls WWTP  Permit Writer: Danyel King 
SPDES Number: NY0026336       Discharge Class: 05 Municipal     
Full Technical Review    NPDES Class: USEPA Major 
  

PAGE 7 OF 51 
 
  

 

The WWTP originally regenerated its own carbon in an on-site multiple hearth furnace; however, 
in 2008, the WWTP switched to a Carbon Inventory Replacement System. Spent carbon is 
removed off-site for regeneration or landfill disposal and new carbon is brought in to replenish the 
filters. The new carbon is either regenerated/reactivated carbon or virgin carbon.  

The sludge from the sedimentation basins is thickened, conditioned, and further dewatered by a 
belt filter press. Filtrate and wash water are diverted back to the sedimentation basins. Dewatered 
sludge is stabilized by lime and then hauled to the Modern Landfill in Model City, NY.  

During dry weather the combined sewers convey wastewater to the WWTP where it is treated to 
remove pollutants before discharging to the Niagara River. During wet weather events, when 
stormwater enters the sewers, the combined sewer flow may exceed the capacity of the sewers 
or the WWTP, and a portion of the effluent may be discharged directly to the Niagara River without 
treatment. Please see the Outfall Information section of the factsheet for information on these 
outfalls and the Long-Term Control Plan section of the factsheet for information on the Combined 
Sewer Overflows (CSOs).  

Figure 1: WWTP Flow Schematic 



  
Permittee: Niagara Falls Water Board  Date: December 19, 2024   
Facility: Niagara Falls WWTP  Permit Writer: Danyel King 
SPDES Number: NY0026336       Discharge Class: 05 Municipal     
Full Technical Review    NPDES Class: USEPA Major 
  

PAGE 8 OF 51 
 
  

Applicability of Secondary Treatment Standards 
The WWTP was designed and constructed in 1977 before the United States Environmental 
Protection Agency’s (EPA’s) National Pretreatment Program was established. The WWTP’s 
treatment technology, specifically the granular activated carbon system, was selected to prioritize 
treatment of toxic pollutants because there was no mechanism to adequately manage discharges 
originating from industrial process waste streams. Due to the toxicity of the influent wastewater, 
biological activity was inhibited and the WWTP could not meet secondary treatment requirements. 
Therefore, pursuant to 40 CFR §133.104(b), the Department substituted Total Organic Carbon 
(TOC) for BOD5 following a long-term BOD5:TOC correlation analysis.  

In 1981, EPA promulgated industrial pretreatment regulations that required the control of 
pollutants that can pass through or interfere with treatment processes. As a result, many indirect 
industrial users were required to treat their process waste streams prior to discharging to a 
municipal WWTP. Today, flows from industrial sources are significantly lower, domestic waste 
streams make up approximately 90% of the total waste stream, and the WWTP has an EPA 
approved pretreatment program to manage its industrial users.  

Conditions within the sewer shed have significantly changed since the facility was first permitted 
and it is no longer necessary to provide alternative treatment limitations. Therefore, this permit 
includes secondary effluent limitations for BOD5 as required by 40 CFR Part 133. 
 

Pretreatment Program  
The facility has an EPA approved pretreatment program to manage its industrial users. The 
pretreatment program was initially approved by EPA on May 8, 1985. 

The facility accepts wastewater from the following industrial users:  

# 
Significant Industrial User 

(SIU) 
Industrial Code 

Categorical 

(if applicable to 40 CFR) 

1 CECOS International Inc. 4953 – Reuse Systems - 

2 
Goodyear Rubber & Tire 

Company 

2869 – Organic Chemicals, 

Plastics, and Synthetic Fibers 

40 CFR Part 414 - Organic 

Chemicals, Plastics, and 

Synthetic Fibers 

3 Niacet Corporation 
2869 – Organic Chemicals, 

Plastics, and Synthetic Fibers 

40 CFR Part 414 - Organic 

Chemicals, Plastics, and 

Synthetic Fibers 

4 Niagara Custom Plating 
3471 – Metal Finishing / 

Electroplating 

40 CFR Part 413 – 

Electroplating 

40 CFR Part 433 – Metal 

Finishing 

5 
Occidental Chemical 

Corporation 

2812 – Inorganic Chemicals 

2819 – Inorganic Chemicals 

40 CFR Part 415 – Inorganic 

Chemicals Manufacturing 



  
Permittee: Niagara Falls Water Board  Date: December 19, 2024   
Facility: Niagara Falls WWTP  Permit Writer: Danyel King 
SPDES Number: NY0026336       Discharge Class: 05 Municipal     
Full Technical Review    NPDES Class: USEPA Major 
  

PAGE 9 OF 51 
 
  

6 Olin Corporation 
2812 – Inorganic Chemicals 

2819 – Inorganic Chemicals 

40 CFR Part 415 – Inorganic 

Chemicals Manufacturing 

7 Covanta Niagara Inc. 4939 – Combination Utilities - 

8 
Washington Mills Electro 